
+-------------------------------------------------------------- COMPOSICION QUIMICA ---------------------------------------------------------------+

COLADA      ESPECIFICACION                 C        MN       P        S        SI       CU       CR       NI       MO       ALT      V        NB/CB    TI

253644      ASTM A 283 C 0000              0.155    0.480    0.014    0.009    0.124    0.010    0.030    0.030    0.004    0.038    0.002    0.001    0.002

253645      ASTM A 283 C 0000              0.172    0.480    0.017    0.012    0.099    0.020    0.020    0.030    0.005    0.060    0.003    0.001    0.002

451367      ASTM A 283 C 0000              0.169    0.470    0.015    0.015    0.116    0.020    0.020    0.040    0.005    0.037    0.002    0.001    0.002

+-------------------------------------------------------------- PRUEBAS AL PRODUCTO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.

253644          3070            14081221        0.3750          47.486(KSI)     66.999(KSI)     26(%)           8

253644          3120            14081231        0.3750          47.104(KSI)     67.093(KSI)     27(%)           8

253644          4140            14080691        0.5000          37.893(KSI)     60.075(KSI)     25(%)           8

253644          4160            14080791        0.5000          46.956(KSI)     66.937(KSI)     29(%)           8

253645          4020            14080731        0.5000          37.703(KSI)     61.383(KSI)     26(%)           8

253645          4040            14080701        0.5000          38.119(KSI)     60.519(KSI)     27(%)           8

451367          3060            14081181        0.3750          47.052(KSI)     67.071(KSI)     28(%)           8

451367          4090            14080741        0.5000          38.504(KSI)     60.656(KSI)     27(%)           8

451367          4120            14080751        0.5000          38.389(KSI)     61.290(KSI)     25(%)           8

+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)     LARGO(Plg.)     NORMA                          PEDIDO          PARTIDA

253644          4100            14080861        0.5000          96.0000         480.0000        A-6                            B2093           000030

253645          4010            14080901        0.5000          96.0000         480.0000        A-6                            B2093           000030

253645          4030            14080841        0.5000          96.0000         480.0000        A-6                            B2093           000030

253645          4050            14080921        0.5000          96.0000         480.0000        A-6                            B2093           000030

253645          4090            14080931        0.5000          96.0000         480.0000        A-6                            B2093           000030

253645          4100            14081001        0.5000          96.0000         480.0000        A-6                            B2093           000030

451367          4080            14080831        0.5000          96.0000         480.0000        A-6                            B2093           000030

451367          4090            14080741        0.5000          96.0000         480.0000        A-6                            B2093           000030

451367          4130            14080911        0.5000          96.0000         480.0000        A-6                            B2093           000030

451367          4140            14080851        0.5000          96.0000         480.0000        A-6                            B2093           000030

451367          4160            14080781        0.5000          96.0000         480.0000        A-6                            B2093           000030

COLADA          PCHON.          NO.PLACA        ENTREGA         PED.CLIENTE

253644          4100            14080861        1000672120      100001268

253645          4010            14080901        1000672120      100001268

253645          4030            14080841        1000672120      100001268

253645          4050            14080921        1000672120      100001268

253645          4090            14080931        1000672120      100001268

253645          4100            14081001        1000672120      100001268
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+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ENTREGA         PED.CLIENTE

451367          4080            14080831        1000672120      100001268

451367          4090            14080741        1000672120      100001268

451367          4130            14080911        1000672120      100001268

451367          4140            14080851        1000672120      100001268

451367          4160            14080781        1000672120      100001268

   ENVIAR LOS CERTIFICADOS DE CALIDAD POR ESTAFETA

+-------------------------------------------------------------- FIN DE DATOS ---------------------------------------------------------------+
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